| MONOKO, LLC

Tarpon Springs, FL 34689-2125 (727) 940-3244
E-mail Address: MonokolLLC@aol.com (727) 279-8795 Fax

Submittal No,: 15: Type D Certs, Structural Steel, Brdgs 11 & 56C

Date: June 20, 2016

Vermont Department of Transportation
Southwest Regional Construction Office
Attn: Mr. Mark H. Mackintosh, P.E., Regional Construction Engineer
61 Valley View
Mendon, VT 05701
(Phone) (802) 773-1384; (Fax) (802) 786-5894
Mark.Mackintosh(@Vermont.gov

Description: Proposal/Contract Number: Bennington-Mt Tabor BF BPNT (16)
Letting Date: 06/05/15; Award Date: 07/01/15
Project Description: Bridge Painting of Five Bridges
In the Towns of Bennington & Mt. Tabor, VT
Contract Amount: $2,122,323.00; Completion Date: 09/02/16

Contractor: MONOKO, LLC

Reviewed & Approved By: Reeré Wlonokandilos

Keri Monokandilos, Manager

Date: _ 06/20/2016

Engineer: Tim Pockette, P.E., Resident Engineer
61 Valley View
Mendon, VT 05701
802-773-1384
802-786-3811 office
802-793-4027 cell
Emails go to: tim.pockette@vermont.gov
mark.mackintosh@vermont.gov
mark.sargent@vermont.gov
dspruit@gpinet.com

Revision:



Vermont Agency of Transportation
Certification & Independent Assurance Unit

Type "D" record of certification from manufacturer

Name of Manufacturer: ﬁ!il[@u’ ﬁml ,&‘gam‘cf Lasda Aunlc qu
Fogen #2649 T Iﬁfej SLaf Wh 7Y ST

Address. Cehaieage, Lt
We hearby certify: STRUCTURAL STEEL (US 7 - BRIDGE NO. 11)
714.03 High-Strength Low Alloy Steel
In the quantity of 1.00LS (Plan Quantity)
Furnished by’ Constol Sreql Suvihiv 433 4 E ) Seslfsho T, ¢ odg 74
For use on 138120 0030 BENNINGTON-MT. TABOR BF BPNT(16)

(RE-ADVERTISED)
ur®

17060 15, 157 €hi(g Jis 314 Yo 053

Confarms to all requirements of the Siate of Vermont Agency of Transportation 2011  standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
tems listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials fumished.

Subscribed and sworn ta before me By f@@ )jﬁt/ fir s

(Signature of Authonzed Representative)

o ]S swyet Juat w16 vame (e B gilirs

ldentihed by

(Type or Print)
A7 | Title: Pﬂ{? S
Wotaw Public) {Company Status or Affiliation)

Caitlia 5 Whates
Notary Publlc» Stale Of Maine
Commission Expinng on My Commission Expres Seplember 5, 2018

Certifications for malerials requining a type "C" or D" cedification, when specified by contract provisions,
must be accompanied by mill test reporls showing chemical and physical analyses.

srtilication s o be completed by the manufacturer of the materials and not by the supplier or dealer .
This certification s to be sent o,

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641
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Fax 165551950 Cartificale Number. MAR 302168

Purchase Crdar No. NE-4B0781

Sades Ouder No MAR 288814 -13

Bl o Lating Mo VAR 167365 - B Shipped; 8112015
Inwoe Mo MAR 88777 -8 Invoiced 871772015

Shig To. _

2 - INFRAMETALS (RAIL)
55 PENT HIGHWAY
TRACK #853
WALLRIGFORD G7 06482

CERTIFICATE of ANALYSIS and TESTS Cartificate No: MAR 302185
Customar Part No: Test Date: BH0015

B R AT X Us” X & 8 m
Bundie Tag Mil  Meal Gpecs YT Rabe  Peces  Weight
GIBBET kL 40055 Y1LD=R3B00/TENETTOBVELG=A0 4 08254 & 6,088

Wil & 35 Hest § 440055 Carbon Eq 03857 Hear S Oy MELTED AND MANUFACTURED IN THE USA

3 Wn HTE 8 Al E] e M [ VT TN B

&521“.‘@“_ 08400 | 0.0160 o050 | 5555 | S8 500 T 0.6360 | 016100 | 010620 amm"}’ﬂm”!

LEED infarmation foesed on (ne mont feternt LEED informabon fom the producng rull)
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T vethod 1 Locaton N
WOk ey W asM A

Covtificit
lWMNMWW:&mmwmﬁWWMWWWYW
Corporation, Swom this day, Q82015

WE PROUGLY MANUFACTURE ALL OURR PRODUCT it THE UBA
INDEPENDERGE TUBE PRODUCT I8 MANUFACTURED. TESTED
AND INSPECTED IN ACCORDANCE WITH ASTM STANDARDS
MATERIAL IBENTIFIED AS ASDU GRADE B(C) MEETS BOTH
ASTM ABLD GRADE B AND AS00 GRADE © SPEGIFICATIONS

CURRENT STANDARDS
e e 28240
L ABODASBOOM- 13
O 3 b K
. ABUAGIEAT
| ARETIABATR- 14
ATURMAIGRNRE
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OELIVER T0: Seceiving
CBMOEK VHROS $YEZL COWP

#.0. Box 1259 Wuste Stesl - Beckeley Phone: B43-336-60060
Wi Plossant, 5C 29465 a division of NOOOB corporation $ales Fax! B43-336-8156
- 1sscance Datg S/23/1% TEE 17BELYG HTE BER 1RDUI RIS Ol OO
jold HOAND A HDLDINGS CO LiD Ship CAMDEN TRROS $TEEL co. Ship bate /33715
T DBA CRHUEN TARDS STREL OO0 Tor 500 DROADMAY DRAUER 14 Bill of Lading § 1135004
2500 BROADUAY DREWER 14 Ushicla ¥ YD 631705
CHNBEN, NI 08104 CAMDEN, W) 0Bi64
B ¥ DOSE
cxuge v Width L3830 WIN X 480000 #in MR BOT BOLL <OIL 8ill Geder § 370431-11
COMVEESION T0 / RSTM A36 / REV: 2014 Part §  _364%48 Ri6

Toral Wt 188280.00 L8

feat 0 B E 3 55 oMb Bf W gn ALV ML 0N ILoBR Ca
1506615 1B .46 DL JOD3 .00 B0 .63 03 .61 LGOB 026 .002 000 .GOS .00 .000 .002
1506518 .19 .49 L017 L0027 .03 .09 L0304 00 005 024 .003 .000 006 .00% (000 002

YIELD STREMGTH  TEMSILE STRENGIH  ELOMGATION
{ksi) (ksi) (# 1w 27} HRRONESS ¥ Usiue
. o | L5 ] b |

15GAE15-4 .18
15086153 50,4 .0 35 12 1
15086184 9.8 188 52 0 -4
15066185 19.1 88,3 40 18 18

coil (tag)  1506615-7 1506615-9
(4706000 L8} (47120.00 L8)

Cofl ltag)  1506818-1 15066182
{47040.00 L8] (47060.00 L8}

#11] Tost Reperts scoording to ENIOZMA 3.1

ki)l mstecial lo sold subjest to the dedoription, specifications and tecs: and conditions set foreh
oh Uie Laes and reverse side of wMucer Steel - Berkwloy's salos crder schiowledgsent.

tensile Testing, whes spplicable, is pevicemed in accordance with ASTM BR-370 specificstions.

Specisen is sachined to standard rectangolar test configuration {Flgure ) of ASEN &-370 )
with & " gage length. Vield Strongih is deternined at 0.2/ offnet.

this maverial hat been produced is complisnce with the cbesistcy end established rolling practices
5f the oedored specificstion. Lf materiel is erdervd o » chemicsl cospositlon only and if
physiecal testing is not ¢ cequiresent of the customer’s order, teyilng is not performed by the

producer .
ve hecreby cervify the sbove nforsetion is corcent as contained iz the gecocds of the corperation.

geowin Shkero flobert Woges we LO07 HELIED AMD WAKUFBOTORED v IEE USA ww
sot Hill metallurgist Chief Watalluzgist

A MR f—



Vermont Agency of Transporiation
Certification & Independent Assurance Unit

Type "D" record of certification from manufacturer

Name of Manufacturer Nu £ e K
Address: Pebortioo Seiwt Jee zog, bnis  HLIRY
We hearby certify STRUCTURAL STEEL (US 7 - BRIDGE NO. 14 ) .

714.05 High-Strength Bolts, Nuts, And Washers

In the gquantty of 1.00L8 (Plan Quariity)
Furnished by: Corsral Sieyl Sovihes HIFAF Mo Sapyler’) Me c4gy
For use on 38120 0030 BENNINGTON-MT. TABOR BF BPNT(16)

(RE-ADVERTISED)

Identified by M NFE 5 jg* Tﬂ"; MEL310827 NF 1§ locs 36, NFIYZ 60 437

Conforms to all requirements of the State of Verrmont Agency of Transportation 2011  standard

- ?:} P
Subscribed and sworn to before me By Cf;?»r é"t/l [ i
@ { Sign!ature of Authorized Representative)
this } gday of »—)‘(Mwl._ 20 1l Name: ‘F}c had B,. ﬁ/( (IS
(Type or Print)
__ Title Free
(Notary Public) (Company Status or Affiliation)
Caliln B Whaien

Commussion Expiring on _M v “w 209

20

Certifications for materials requiring a type "C" or "0 certification, when specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This ceriification Is to be completed by the manufacturer of the materials and not by the supplier or dealer,
This certification is to be sent to;

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



NLICCOR uat e e o i ek

FASTENER DIVISION TH SN BT
TEST REPORY SERLALSM FE478062
TEST REPORT ISSUE DATE 10/14716
RANUEACTURE DATE 10407718
HAME OF LAP SAHPLER: DAWH LEAVIYT, LAB TRCHNICIAN
ssrrnsszeneevannsCERTIFIED MATERIAL TEST REPORTReeasvndanyuseses
PART HO. LAY HO. DESCRIPTION
166130 5666134 1/2-13 X § L/2 ANZE HYY HX
PLAIN ASTH F3125 TY1
~-CHENISTRY HATERLAL BRADE -103SHR
HATERIAL HEAT #eCMEMISTRY COMPOSITION (WTx HEAT AHALYSIS? BY HATERIAL SUFPLIER
HUKBER HUMBER £ MH e 5 5t KUCOR SYEEL - HEBRASKA
RHOZ0247 HFLG102735 - B2 009 818 26
S~RECHANICAL PROPERTIES IN ACCORDANCE WITH ASTH ABR3-14
SURFACE CORE PROGF LOAD TENSILE STREHGTH
WARLINESS HARDHESS 12100 L8s L0 DEG-WEDGE
{H3OH) (RCY (LBS) STRESS (PSL:

H/A 2%.4 PASS 19680 L13ms89
LR 27.8 PASS 19880 157846
HAB 28.0 #ASS L9720 158971
LFg ) 27 .4
AVERAGE VALUES FROM TESTS

PE.2 19653 1z8580L
PRODUCTION LOT SEIZE 14800 PCS
~-YISUAL IRSPECTIOGH IN ACCORDAMCE WITH ASTH A3ZE-14 4 PCS. SAMPLED LGT PASSED

HEAT TREATHEHT - AUSTENITIZED, OIL GUENCHED & TEWPERED (WIH B0C DEG F)

S-DINENSIONS PER ASKE B18.2.6-2012

CHARACTERISTIC BSAMPLES TESTED BINIHUN Haxinup
Width Across Lorners 8 G.998 1.0
Grig Lenpth a 2.65% Z.47
Head Helight 2 0.308 .3t
Threads 8 PASS PASS

ALL TESTS ARE IN ACCORDANCE WITH THE LATEST REVISIONS OF THE HETHODS PRESCRIBED IN YHE APPLICABLE SAE AND ASTH
SPECIFICATIONS, THE SAMPLES TESTED TONFURM TD THE SRECIFICATIONS AS DESCRIBED/LISTED ABOVE AND WERE MANUFACTURED
FREE OF MERCURY CONTAMINATION. NO HEATS TO WHICH BISHUTH, SELENIUM, TELLURIUM, OR LEAD WAS I[NTENTIONALLY

ADDED HAVE BEEN USED TO PRODUCE THE BOLTS,

THE STEEL WAS MELTED AND MANUFACTURED TR THE u.S.A. AND THE PRODUCT WAS MANUFACTURED AND TESTED IN THE U.5.A.
PRODYCT COKPLIES WITH DFARS 252 _225-7016. WE CERTIFY THAT THIS DATA IS A TRUE REPRESENTATION OF INFORMATION
PROVIDED 8Y THE WATERIAL SUPPLIER AMD QUR TESTIHG LABORATORY. THIS CERTIFIED MAVERIAL TEST REVORT RELATES ONLY
T0 THE ITEMS LISTED ON THIS DOCUNENT AND HAY NOT 88 REPRODUCED EXCEPT IN FULL.

HUCOR FASTENER
A DIVISLION OF NUCOR CORPORATION

JOHK W. FERGUSON

GUALETY ASSURANCE SUPERVISOR

HECHAHIGAL FASTEHER
CERTIFICATE NO. AZLA 0139.01
EXFIRATION DATE 12731718

Fage 1 of |



NWEOR ssaasia Suint Jos. inciana 46785

FASTENER DIVISION Telaphone 260/337-1600
TEST REFOGRT SERIALS FBALTLI
TESY REPORT [SSUE UATE 10/722/13

HANUFACTURE DATE 107107138
HAME OF LAE SAMPLER: DEANH NOREWO, LAB TECHRICIAN

susdsEsarsssasn e dCERTIFIED MATERIAL TEST REPORTHIvEFvwipesvrssa

PART MO, LOT NO. DESCRIPTION
160050 3326514 L/2-13 X 2 172 A3E5 HVY HX
SYRUC SCREW PLAIN
< -CHEMISTRY HATERIAL GRADE -1035MR
HATERIAL HEAT CHEMISTRY COMPOSITION (WTH HEAT AHALYSIS) Y MATERIAL SUPPLIER
HuM3ER HUMBER < HH P 5 51 NUCOR STEEL - HEBRASKA
RMDIEE26 NFL3103377 .35 Bl L8311 L0130 23
- -MECHAMICAL PROPERTIES IN ACCURDANCE WITH ASTH AS25-10
SURFACE CORE PROGF LOAD TENSILE STHENGTR
HARDNESS  MARDNESS 12180 LES 10 DEG-WEDGE
ERIOMY (REY (LES) STRESS (PSL)

nih 30.4 PASS 20490 144397
WIR 50,1 PASS 24440 14AGaS
N/AA 30.5 PASS 20620 148316
N/R 30.2
AVEQAGE VALUES FROM TE3TS

30.3 20617 165586
PRODUCTION LOT SIZE 31000 PCS
«=YISUAL TNSPECTION IN ACCORDANCE WITH ASTH A325-10 & PLS, SAMPLED LOT PASSED

HEAT TREATHENT - AUSTEMITIZED. DIL QUENCHED & TEMPERED (MIR B00 DES F)

-<DIHENSIONS PER ASHE ¥18.2.6-2013

CHARACTERISTIC ¥SAMPLES TESTED HINTHUN HAXIHUR
Width Acrozs Lerners 8 G.9800 g.9860
Grip Longth B 1.64570 1.4970
Head Hedght B G.35020 3.07400
Threads B BASS PASS

ALL TESTS ARE N ACCORDANCE WITH THE LATESY REVISIONS OF THE METHODS PRESCRIBED IN THE APPLICABLE SAE AND ASTH
SPECIFICATIONS, THE SAWPLES TESTED CONFORM TO THE SPECIFICATIONS AR DESCRIBED/LISTED ABOVE AND WERE MANUFACTURED
FREE OF MERCURY CONTARINATION. MO HEATS TO WHICH BISHUTH, SELEMIUM, TELLURIDH, OR LEAD WAS INTENTIGNALLY

ADDED WAVE BEEN USED 7O PRODUCE THE BOLTS.

THE STEEL WAS MELTED AND MANUFACTURED IN THE U.S.A. AND THE PRODUCT WAS HANUFACTURED AND TESTED IN THE U.S.A,
EREDUCT CUMPLIES WITH DFARS 262.225-7014. WE CERTIFY [HAT THIS DATA IS A TRUE REPRESENTATION OF INFORMATION
SHOVIDED BY THE MATERIAL SUPPLIER AND OUR TESTING LABORATORY. THIS CERTIFIED MATERIAL TEST REPORT RELATES ORLY
T0 THE ITEMS LISTED GN THIS DOCUMENT AND HAY HOY BE REPRODUCED EXCEPT IN FULL.

HUCOR FASTENER
A DIVISION OF NULOR CORFPORATION

JUHN W. FERGUSON ;

QUAL ITY ASSURANCE SUPERVISOR

HECHANICAL FASTENER
COATEIFICATE HO. A2LA D13%.01
EAPIRATION DATE 12/31/13

Faga 1 of 1

AT Post Otice Sox §100



NLUCOR i i Rost e 501 6100
3530734 Saint Jos, Indiona 46765
FASTENER DIVISION
TEST REPORT SERIAL® FRG4BATY
TEST REPORT ISSUE DATE 12708714

HANUFACTURE DATE 11726744
MANE OF LAB SAHPLER: RYAN UMGER, LAB TECHRICIAN

cigepEsEsssres A LRCERTIFIED HATERIAL TEST REPORTEERvRRbeRREISRRER

PARY HO. LOT HO. DESCRIFTION
isgize IHB0TEA 1/72-13 X 5 176 A3Z5E RVY HX
SYRUL SCREW PLAIN
-+CHEHTSTRY HATERIAL GRADE -1038HR
HATERTAL REAT SACHENISTRY COMPUSITION (WT% HEAT AHALYEISY BY HMATERIAL SUPPLIER
HUHBER HUHBER c HH P H £ 31 NUEOR STEEL - NEBRAIKA
RHOZVEEV HE1AZ0GR2ST 34 T8 805 01y .24
- «HECHAMICAL PROPENTIES IW ACCORDANCE WITH ASTH A326-10
SURFACE CORE PROOF LOAD TENRSILE STRERGTH
HARDNESS  HARDNESS 12100  LES 10 DEG-WEDGE
LRSOHY (RCY [4% 1 3] STRESS (PS1

H/A 27.9 PASS 20100 La1649
Hea 36.% PASS 19870 145828
iR 50.7 PAYS zolen 1642713
HIA 2%.9
AVERAGE VALUES FROH TESYS

B9 7 20850 1h1297
PRODUGTION LOT SIZE 1Y006 PCS
< YISUAL INSPECTION [N ACCORDANCE WITH ASTH 452510 & PC%. SAMPLED LOY BASSED

HEAT TREATHENT - AUSTENWLITIZED. OLL QUENCHED & TEHPERED (MIN &80 DES FI

.-DIMEHSEOHS PER ASME B18.2.6-201%

CHARACTERISTIC HSAHPLES TESTED HINIHUN RAXIRUR
Width Across Cornars L] a.7087 0.998
Grip Length L] 2,24 .28
Head Height & 6.35%4 9.521
Throads L] 2a%s PASS

ALL TESTS ARE {H ACCORDAMCE WITH THE LATEST REVISIONS OF THE METHODS PRESCRIBED IN THE APPLICABLE SAE AND ASTH
SPECIFICATEONS. THE SAMPLES TESTED COMFORM TO THE SPECIFICATIONS AS DESCRIBED/LISYED ABUVE ARD WERE HAHUFACTURED
. nagau‘r: TO WHEICH BISMUTH, SELENIUR. TELLURTUN, OR LEAD WAS THTENT [OHALLY

HE HANUFACTURED [N THE U.5.A. ARD THE PRODUCT WAS HANUFACTURED AND TESTED IN THE U.S.A.
LIES WITH DFARS 252.225-70164. WE CERTIFY THAT THIS DATA 15 A TRUE R ATION OF IRFORMATION

&R ARD OUR TESTING LABORATORY., THIN CERTIFIED MATERIAL TEST REPURT RELATES ONLY
THIS DOCUMENT AHD WAY ROT B REPRODUCED EXCEPT LN FULL.

HUCAR FASTENER
& DIVISION OF HUCOR CORPORATION

ot W - Fetspesis—

ERGUS!
BUALITY ASSURANCE SUPERVISGR

KECHANICAL FASTENER

CERTIFICATE HO. AZLA 0139.01
EXPIRATLION DATE 12731715

Pags 1 of 1



W "RNNTY  TONRTRRNY, | NS el

FASTENER DIVISION Telephone Z60/337- 1000

TEST REPOHT SERIALD FEGOZ82%

YEST REPORT ISSUE DATE  4/15/18
HANUFACTURE DAYE B/ES/LE m
NAHE OF LAB SAMPLER: OAWN LEAVITT, LAB TECHMICLIAR
pssesesravees e v CERTIFIED MATERIAL TEST REPORTRewdiresasusnsniy 7
PART NO. LOT KO, DESCRIPTION f
isnosy 376107A  1/2-15 X 2 176 A323 HVY HX HD&
ASTH F3125 TYi
- - CHEHISTRY MATERIAL GRADE -LO35HR
HATERDAL HEAT CFCHEMISTRY COMPOSITEON CWTZ WEAT AHALYSISY BY MATERIAL SUPFLIER
NUNBER NUMBER E N P 8 s1 NUCOR STEEL - NEBRASKA
RHGIDETE HELEL00B3S .34 W17 Le12 L0l .26
. MECHANICAL PROPERTIES IN ACCORDANCE WITH ASTH F3125-15a
SURFACE CORE PRODF LUAD THENSILE STRENGTH
HARDNESS  HARDNESS 12180 LBS Lo DEG-WEDSE
(REONT CRCY (L88y STRESS (PSI3

NFA 2%.3 ASE 20150 161901
HeA 29.2 PASS 20240 142838
H/A 0.1 PASS 202%0 142887
NAE 29.4 ,
AVERAGE VALUES FROM TESTS

29.5 zaza’ La244]
SRODUCTION LOT SIZE z2o0d PLS
L~YISUAL INHSPECTION IN ACCORDAHCE WITH ASTH F3125-13a 4 PCS. SAMPLED 07 PASSED

. -COATING - HOT BIP GALVANIZED TO ASTH F2328-13 - GALVAHIZING PERFORMED IN THE U.S.A.
i, 0.00318 2. 0.00285% : 4,00280 4. 6.0935% 5. 0.00347 6. Q.O0RTL 7. 0.680248
4. b.0B36R 9. 0. Do2B4Y in. o.856287 11. 0.003%1%  12. 0.08359 13, §.00277 14, D.00366
16. G.po27e

AVERAGE THICKNESS FROM 15 TESTS .00322

HEAT TREATHENT - AUSTERITIZED. OIL BUENCHED & TEMPERED (MIN 800 DEG F)

.-DIMENSIONS PER ASNE B518.2.6-2012

CHARACTERISTIC BSAMPLES TESTED HINTHUM HAXEHUH
width Acrozs Lorners 8 0.984 0.991
Grip Langth 3 1.829 1.26
Head Haight a ¢.35L4 e.5%L9
Theasds 8 PASS PASE

ALL TESTS ARE IN ACCORDANCE WITH THE LATEST REVISIONS OF THE METHODS PRESCRINED 1IN THE APPLICABLE SAE AMD ASTH
SPECIFICATIONS. THE SAHPLES TESTED COMFORM TO THE SPECIFICATIONS AS DESCRIBED/LISTED ABOVE AND WERE MANUFACTURED
FREE OF MERCURY TONTAKINATION. NO HEATS T WHICR BISMUTH, SELENIUM, TELLURLUM, DR LEAD WAS INTENTIONALLY

ADDED HAVE SEEN USED 70 PRODUCE THE BOLTS.

THE STEEL WAS MELTED AND MANMUFACTURED IN THE U.S.A. AND THE PRODUCT WAS MANUFACTURED ARD TESTED IN THE U.S.A.
PRODUCT COMPLIES wITH DEARS 287 ,225-7014, MWE CERTIFY THAT THIS DATA IS A TRUE REFRESENTATION OF INFORMATION
PROVIDED BY THE WATERIAL SUPPLIER AND OUR TESTING LASGRATURY. THIS CERVIFIED HATERIAL TEST REPDRT RELATES OHLY
70 THE ITEHS LISTED GN THIS DOCUMENT ARD MAY NOGT BE REPRODUCED EXCEPT IN FULL.

NUCOR FASTENER )
A DIVISION OF HULOH CORPORATION

F 50HN W. FERGUSON
QUALITY ASSURANCE SUPERVISOR

HECHANIDAL FASTENER
CERTIFICATE NG. AZLA 0132.0%1
¢XPIRATION DATE 12/31/17

Paga 1 of i



INDIANA GALVANIZING, LLC

Hot-Dip Galvanizing
51702 Lovejoy Dr.
Middlebury IN, 46540
Phone: 574-822-9102 Fax: 574-822-9106

Customer

NUCOR FASTENER PO: 159520
6730 CR60

Saint joe, IN 46785

Hot-Dip Galvanizing Certification

Indiana Galvanizing certifies that samples representing listed lot(s) have been tested and inspected as
required by applicable specifications. The results of this inspection and testing demonstrates that the
requirements for ASTM F2329, including the requirements ASTM A153 that are referenced within the
specification, have been met and have been galvanized in Middlebury, Indiana of the United States of
America.

Kettle Temperature (Must be between 815 and 850 Degrees Fahrenheit) 840

Mil Readings
Lot Number High Low Average Bin Tag Verification [ Nut Test
3734858 3.00 2.30 2.70 X X
373494A 3.10 2.90 3.00 X X
374318A | 2.40 3.10 2.70 X X
374107A 2.70 2.30 240 X X
374109A 2.80 210 2.30 X X
373877A 2.90 2.30 2.50 X X

i
e
iy B

W v‘—j--l_ ki

Quality Manager or Assignee



S T Gubvanbzing Company . Inc.
K,_"[‘ N PO, Box 560 - 3105 Fast 37 Streer
' ’ Iaiy, Tevas 77492
Pl SN (300 | s I8 -30L-SELS

s wwss b aniang ot

January 2, 2013

Gulf Coast Fasteners
P.O. Box 18331
Houston. Tx 77224

RE CERTIFICATE OF COMPLIANCE BLANKET CERTIFICATE

To Whom It May Concern

We certify that our Hot Dip process mests the requirements of
ASTM A153, class C specificaticns.

Sincerely.
r o ';) !, ‘
Q,M / -{,,{f?{_,‘

Al Peck
President

APlom



Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type "D" record of certification from manufacturer

Name of Manufacturer  Lyd, 2, wda pco Tiili Hi‘iﬁ e § 7 ( Uy pimils

5226 ws7ASsr i Bok >35% Ao Bk iZ5YE
Adtress: v od ¥ MY lioasngly 5C Rogtska i /#
We hearby certify: STRUCTURAL STEEL (US 7 - BRIDGE NO. 56C) A

714.03 High-Strength Low Alloy Steel
in the guantity of: 1.00LS (Flan Quantity)

HL3 £ Mai ST

Furnished by’ al STést Soviiis Loy Toade O4THG
For use on 138120 0330 BENNINGTON-MT. TABOR BF BPNT(16)

(RE-ADVERTISED)

Identified by L}r#‘ 3 HL«?&’ i FOG0 (5 150044

Conforms  fo  all requirements of the Slale of Vermont Agency of Transportation 2011 standard
specifications, pertinent project plans, and special provisions for the above stated contract for item or
items listed as follows: 606.75 and that processing. product testing and inspection conirol of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

—~ _—
Subscribed and sworn to before me By Cﬁ 42&% d_/_—-e%___,

(Signature of Authorized éepr&senta’ﬁve}

this } 5 day of Juns 20 I Name: /\;&:c La—b 51/5,{%
(Type or Print)
Vs Title: P res .
'(i:igt;ry Public) {Company Status or Affiliation)
Caltin 8 Whalen
Notary Public + State Of Maine

Comrnission Expiring on _My Cormmission Expinss Septemt 8,201

Certiications for materials requining 2 type "C" or "D" certification, when specified by contract provisions,
mus!t be accompanied by mill test reports showing chemical and physical analyses.

This certification Is to be completed by the manufacturer of the materials and not by the supplier or dealer.
This certification is to be sent o

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641
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$aap . rah & intiependencetube com
Clongs. . 38 ke, com

fam mqm Certihcate Mumber. MAR 81465

Purchase Crler o NE 75807
Saves Orter Mo MAR 246017 - 1

Bt of Luktuvg Mo MAR 145180 - & Shigped 102972015
tveice No MAR 610830 - 1 invoiced. 102002013
Bhip Te
1 « INFRAMETALS (TRUCK|
86 PENT HIGHWAY
WALLINGFORD. 7 08492
GERTIFICATE of ANALYSIS and TESTS Conificate No: MAR 55465
Gustomiar Part No: Yest Date: 10212013
TUBING ASDOC Total Pleces Vol Waight
7K B X VAT XA 9 6.847
Bundie Tag Wil Heat Spacs ¥/T Rano Pioois Waigit
TRIAZE 38 342861 YLD=S7880 TEN=7 1 840/ELG=34 LBiGs g 8,847
M # 39 Hest# 342661 Carbon Eq O 5425 Heat Src Orgin' MELTED AND MANUFACTURED IN miusa

O T Wn B TS T A “3" Tuw 1 &r T Mo “‘\7’“’7
”&W?W?ﬁf@ 00040 | 60260 | 00800 | 6%@&;}@@?6%;&0&? aua

LEEQIWWM on the most recent LEED informaion from e produsng el

3{9’{& Location I_M_Cam - mm_ﬁ MM?MM

Cuttificaion

| carruly that the above reauits B a Uue &nd cormest cupy of recus prepared a7 mantoned by Indepandence Tube
Corporsbon. Sworn s day, 102172013

WE PROUDLY MANUFACTURE ALL QUR PRODUCT IN THE USA
INDEPENDENCE TUBE PRODUCT 1S MANUFACTURED. TESTED.
AND INSPECTED iN ACCORDANCE WITH ASTR ETANDARDS
MATERIAL IDENTIFIED AS AS03 GRADE B(C) MEETS BOTH
ASTM ASC) GHADE B AND ABOD GRADE C SPECIFICATIONS

CURRENT STANDARDS.
AZE2-10
_ ASOOIASOONS 13
ABY3-13
ABHABIMTE
. ABETIRBATM- 14
ASORS/AT OBRSM-15

Page -1



LELIVER 101
NN " caen s sz coe

Herkeley Uivision of NUCOR Cayporason
TSOTS L6940
METALLURGICAL TESY WEDORT

P, Box 2258 Huacor Steel - Beckeley Phene: B43-336-6000
Hi. Pleasant, $C Ii65 a divizion of MILOR corperation s Cax: 843-236-6150
ekl BOARD R HOLDINGS CU LLE Ship CAMDEN VARDS STETL 0. Sihig Date $/23715%
fa. OBh CAHDEN YBROS BTEEL €O Tor 3500 BROADMSY DRAMER 14 Bill of Leding ¥ 113503

2560 SRORDEAT DRAMER 14 Wehicle & NYC 631708

CHHDEN, A3 08104 CAMDEN, W O 104

PG ¥ oDsg2Y

Gauge » Wideh 3630 HIN X 45.0000 wig  ¥n HOT ROLL. cOrL 2i11 Ozder §  370431-11
COMVERSLOR T 7 ASTH AdG /7 BEWVD 2014 Part § L I6IA4E a3E

Toral wgr 156280.00 L

dgat ﬁﬁaﬁ&&mu&a%éﬁ&zsﬂ&ﬁﬁ@
ISUEBLS 8 A L0LL L0303 .10 .02 83 .01 .00 ,0i6 .02 .000 .00E L6801 00D 002
IMOBEIE 12 .49 007 L6620 .01 .09 .03 G4 .00 L06S A0 003 .060 008 001 000 042

YIELD SIREMEIN  TEMSILE STRENGTH  ELONGATION

{ksi) {ksi} {2 1 ™) HARDNES S ¥ Uslie
15066151 51 T0.5 34 71 18
15086155 50.4 0.8 5 42 A7
5066184 49.4 g i 0 Ry
15068185 18,1 6%.3 i 74 19

cobl (tagi 15086157 15066159
(4706000 18) {47120.00 L8)

toll |taq) 13066181 15666182
(4704000 LB} {47080.00 LB

mi.l Test Reports acoording to DHIGY 3.1

all material is sold subject to the description. specificstions and terns and conditions ser farth
o thw face and coverse side of Mucor Steel - Hechaley's sele: order aclnswistigeent.

fensile Testing, when spplicable, is perforsed in acoordance with ASIHM B-370 specifications.

Speciven is machined to standard rectangular test confievration (Figues 1 of A1 A-370 |
with o 77 gege leneth. Yield Strength is detoreined av 0.27 offssi.

this wgterisl has besn produced in compllance with the chewizicy and established colling practices
ol the ordived spegificatien. It asterial is ordured W a2 chenizal cosposition only and if
physleal testing is a6t & ceguiropont of the customec's order, twsting is aot performed by the

producec.

Yo hecoby certify the above Laforsation is cocrect as contained in the records of the corporatisn.
soutn Thoeo Hobert Moses w1007 MELTED RND MANUFACTUMED TN THE OSA =x
Kot Hill Mebslilucgist Chief Moteadlurgist




Vermont Agency of Transportation
Certification & Independent Assurance Unit
Type “D" record of certification from manufacturer

Name of Manufacturer: Fd

Address:

” : .‘. ..

. "‘ﬂ',z _..‘;Ed* 46785

We hearby certify- STRUCTURAL STEEL (US 7 - BRIDGE NO. 56C)

714,05 High-Strength Bolts, Nuts, And Washers

I the quaniity of 1.00LS (Plan Cuantity)
Furnished by Cﬁhﬁrﬁ'} STasl Sivilew 42134 c. idoisl %icﬂ'r e
. IdUqTy
Fer use on 138120 0330 BENNINGTON-MT. TABOR BF BPNT(18) i
(RE-ADVERTISED)
idantified by: Mm;,;;i A~ ,3“,;-77’ j 0 i~

Conforms to all requirements of the State of Vermont Agency of Transportation 2011 standard
specifications, pertinent project plans, and apacial provisions for the above stated contract for item or
items listed as follows: 506.75 and that processing, product testing and inspection control of raw materials
are in conformity with all applicable specification, drawings and/or standards of all materials furnished.

Subscribed and sworn to before me By:
s |5 day of J Lohg 20 |\ Name: fé;?b bgw d j. /jt{g LG b
o ; {Type or Print)
- Title: fves,
gﬁuiazy Public) (Company Status or Affiliation )

Contlin 8 Wheshes
Notary Public « Siste Of Meine
Gommission Expiring on 4y Commission Expires Seplesber §, 2819

Certifications for materials requiring a type "C" or "D certification. when specified by contract provisions,
must be accompanied by mill test reports showing chemical and physical analyses.

This certification is to be completed by the manufaciurer of the materials and not by the supplier or dealer.
This cerification is to be sent to

Vermont Agency of Transportation
Materials Section
2178 Airport Rd, Unit B
Berlin, VT 05641



NUEOR Sra1a7a Post Otice o 6100,

FASTENER DIVISION Tetephone 260/337-1800
TEST REPORT SERLALH FBGS252Y
TEST REPORY ISSUE DATE as18/146
KAMUFACTURE DATE I/23/16
HAME OF LAB SARPLER: DAWN LEAVITT, LAD TECHNICTAN
suassasasninivepsCERTIFLIED MATERIAL TEST REPORTAssasvsananvanis
PART HO. LOT HO. DESCRIPTION
160087 s74107A  L/2-13 X 2 1S4 ABZE VY HK HDG
ASTH FB3125 TY)
-<CHERISTRY MATERIAL GRADE -1033HR
HATERLAL HEAT CECHENISTRY COMPDSITION (WTH HEAT AHALYSISY BY HATERIAL SUPFLIER
MUNBER MUHBER c MN # 5 §1 NUCDR STEEL - HEBRASKA
AKOI0E33 KFL6100534 .54 7T B T U T U G-
.-MECHANICAL PRUPERTIES IN ACCORDAMCE WITH ASTH F3L25-13a
SURFACE CORE PROOF LOAD TENSILE STRENGTH
WARDNESS  HARDNESS iz1p0  L88 10 DEG-WEDGE
(RELR) (REY {LBs: STRESS (PSI)

RI& 29.% PASS 20150 141901
B/A 9.2 PASS 20240 162555
Wi 30,1 PasS 20290 L4887
HAR 294
AVERAGE VALVES FROW TESTS

29.4 20227 162441
PRODUCTIUN LOT SIZE 22006 2LS
. yISiAL INSPECTION TN ACCORDANCE HITH ASTH F3125-188 & PCS. SAMPLED LOT PASSED

LLCOATING - MOT DIP GALVAMIZED 1D ASTH F2529-13 - BALVANLZING PERFORKED IN THE U.S.A.

1. ©.00515 2. 0, 00285 3. o oozet feu 0.00359 §, 5.00547 6. B.004TI 7. 0.00248
8. 0O.003&S 9 0.po28s% 16, ©0.00287 Lt. 9.00313 2. 0.00359 3. D.00277 14, B,0036%
18, ¢.a0278

AVERAGE THICKHESS FROM 15 TESTS . 20322

HEAT TREATHENT - AUSTENITIZED. OLL OQUENLHED & TEWPERED (MIN 300 DES FJ

- .OIMENSIONS PER ASHE 318.2.6-2012

CHARACTERISTIC #SAMPLES TESTED MIMIHUN HAXIMUM
width Across Ceraers L 0.986 0.991
Grig Length L] f.22 1.26
Hoas Height ] g.51% o519
Threads g PASS PASS

4LL TESTS ARE IN ACCORDAHCE WITH THE LATESY REVISIONS OF THE HETHODS PRESCRIDED IH THE APPLICABLE SAE AND ASTH
SPECTFICATIONS. THE SAMPLES TESTED CONFORH TD THE SPECIFICATIONS AS DESCRIDED/LISTED ABOVE AND WERE MANUFACTURED
FREE OF HERCURY CONTAMINATION, HO HEATS 70 WHICH BISHUTH, SELENTUM. TELLURTUM, OR LEAD WaS THTENTIONALLY

ADDED HAVE BEEN (USED TO PRODUCE THE BOLTS.

THE STEEL WAS HELTED AHD HANUFACTURED IN THE U.5.A. AND THE PRODUCT WAS HWANUFACTURED AND TESTED In THE U.5.A.
PRODUCT COMPLIES WITH DFARS 252.225-7014. WE CERTIFY THAT THIS DATA 15 4 TRUE REPRESENTATION OF INFORMATION
PROVIDED BY THE MATERIAL SUFPLIER AHD OUR TESTING LABORATORY. THIS CERTIFIED MATERIAL TEST REPORT RELATES OHLY
T¢ THE ITEMS LISTED OH THIS HOCUMENT AND MAY NOT BE REPRODUCED EXCERT IR FULL.

HECHANICAL FASTENER
CERYLIFICATE NG. AZLA Gl 39.901
EXPIRATEON DATE LB/31/7L07

NUCOR FASTEWER )
A DIVISION OF WUCOR CORPORATION

JOHN W. FERSUSDN 2

QUALITY ASSURANCE SUPERVISGR

Page 1 of 1



NLUEOR Sszssia o Jou. nciorn 46785

FASTENER DIVISION Telephane 260/337-1800
TEST REPORT SERLALE FRALTIVA
TEST REPGRT ISSUE DATE 10/22/13 3
HANUFACTURE UATE 10710713 /@\
HAME OF LAB SAHPLER: GEANN HOREND, LAB TECHNICLAN
148
‘-uauu-uu%vveﬂTtF‘;ﬁb MATERIAL TESY REPGRTe#e vk padEs¥ iy (i LI
PAKT WO, LOT NB. DESCRIPTION /

L6UDY%0 3526514 14245 % 2 EF2 ASZE WYY HK % m qf

STRUC SCREW FLALM

- -CHENIBTRY HATERTAL GRADE -1038MR
HATEREAL HEAT LaCHEMISTRY COMPOSITION (WT% WEAT ANALYSIS) §¥ HATERIAL SUPPLIER
MUMBER NUHLER [ L & ) £1 HUCOR STEEL - MEBRASKXA
RHFZESZS WE13103377 38 .BY AV L0x3 .23
. -HECHANMICAL PROPERTIES IN ACCORDANCE WITH ASTH A325-14
SURFACE CORE PROOF LOAD TENSILE STRENGTH
RARDNESS  HARDNESS 12106 LBS L& DEG-WEDGE
(R3OHY tRC tLBS) STRESS (PRI
N/R 3n.% P&BRS 204%0 1aasey
HiR 50.1 PASS Znaéu 144045
HIA 30.8 PASS 20620 148314
NHSA 30.2
AVERARE VALUES FROM TESTS
3.3 20SL7 L6465 EE
PRODUCTION LOT SIZE 31000 PES
_.YISUAL IHSPECTION [N ACCORDANCE WITH ASTH A325~-10 4 PCS. SAHPLED LOT PASSED

HEAT TREATMENT - AUSTEWITIZED, OIL QUENCHED & TEMPERED (WIN 80D UES F?

.-DIMENSIONS PER ASHE B518.2.6-2012

CHARACTERISTIC ASAMPLES TESTED HINIKUK EAXLIHUMN
Width Aeross Corners 8 0.90800 §.9860
Grip Length B 1.4370 $.49T0
Head Helght 8 ©.5820 3. avee
Threads & PASS FASS

ALL TESTS ARE 1 ACCORDAMECE WITH THE LATEST REVISIOHS OF THE METHODS PRESCRIBED LN THE APPLIZABLE SAE AND ASTH
SPECTFECATIONS, THE SAMPLES TESTED CONFORK 70 THE SPECIFICATIONS AS DESCRIBED/LISTED ABOVE AND WERE MANUFACTURED
FREE OF MERCURY Eﬂn’!ﬁ%!u;;gg;& NO HEATS TO WHICH BISHUTH. SELERIUM, TELLURTUN, OR LEAD WAS INTENTIOMALLY

HE BOLYS .
THE STEEL WAS HELTED aMb MANUFACTURED IR THE U.S.A. AND THE PRODUCT WAS MANUFACTURED AND TED IN THE U.S.A.
PROBUCT COHPLIES WITH DFARS 282.225-T014. MWE CERTIFY THAT THIS DATA (S A TRUE QEPRESEMTATION OF INFORHATION
PROVIDED BY THE WATERIAL SUPPLIER AND QUR TESTING LASORATORY. THIS CERTIFLED MATERIAL TEST REPORT RELATES ONLY
Ta THE ITTEME LISTED OK THIS DOCUNMENT AND HAY NOT BE REPRODUCED EXCEPT IN FULL.

WUCOR FASTEHER
A DIVISION OF HUCOR CORPRORATION

JOHN . FERGUSON E

QUALTITY ASSURANCE SUPERVISOR

MECHANIGAL FASTENER
CERTIFITATE NO, AZLA p139.01
EXPIRATION DATE 12780713

Page 1 af 1



NLSCOR Loy ey

FASTENER DIVISION

TEST RRPORT SERLALA FRA4HRTE
TEST REPORY ISSUE DATE 12788714
HANUFACTURE DATE 1L/R8/14

WAME OF LAD SANPLEX: RYAN UNBER, LAB TECHHICIAN

eppsusarzanEss s esCERTIFIED MATERIAL TEST REFORYTssvssseaimnaveaes

RART HO. LOT HO. BESCRIPTIOR
160420 TEZ0TA  L/2-13 X 5 174 AB2S MUV HX
STRUC SCREW PLAIN
- -CHERTITRY KATERIAL SRADE ~1035HR
HATEREAL HEAT *¥CHEMISTRY COMPOSITION (WYR HEAT AHBLYSIS) BY HATERIAL SUFPLIER
HUNZER HUMDER c MM P 5 34 HUCOR STEEL - HERRASKA
RHO29937 NFLG204257 =1 L8 .qus  .039 . #4
. -HECHANICAL PROPERTEES IN ACCORDANCE WITH ASTH ABZ5-10
SURFACE CORE PROOF LOAD TENSILE STRENGTH
HARTHESS  HARDHESS 12100 LBS 10 DEG-WEDGE
(RIGHY LRED LBSy STRESS (FSDD

MR 27.9 PASS 20100 141649
H/A 30.3 PASS 19870 iepo28
WA 0.7 PASS ZoLBY 142213
WA 8.9
AVERASE VALUES FROM TESTS

9.7 20850 141297
PRODUCTION LOT S1ZE 17800 €S
_.yISUAL IMEPECYIOR TN ACCORDANCE WITH ASTH A325-10 4 PCS. SAHPLED LOT PASSED

HEAT TREATHENY - AUSTENITIZED. OIL QUERCHED & TEMPERED (MIN 800 DEG F3

-<DIMENSTONS PER ASHE B18.2.4-2012

CHARACTERISTIC USAHPLES TESTED WINLHUR #aXHun
Wiatn Acress Corners & 0.987 G.998
Grip Lengkh & 2.26 z.2%
Hend Haight L] @, 314 g.321
Threads 3 PASS PASE

ALL TESTS ARE LN ACCORDANCE WITH THE LATEST REVISIONS OF THE HETHGDS PRESCRIBED IN THE APPLIUABLE SAE AND ASTH
SPFECIFICATIONS. THE SAMPLES TESTED CONFORE TC THE SPECIFICATIONS AS DESCREBED/LISTED ABOVE AHD WERE RANUFACTURED
Y GONTANL HBN.‘ D}: MEATS TC WHICH BISHUTH, SELEWIUM, TELLURIUM. OR LEAD WAS INTENTIOHALLY

ADDED EH £ _BOLYS. _

THE STEEL WAS MELTED AND MANUEACTURED [ THE G.S.A, AND THE PRODUCT WAS HANUFACTURED ARD TESYED IN THE U.%.A.
PRODUCT CONPLIES WITH DFARS 2%2.225-70L4. WE CERTVIFY THAT THIS TATA I3 A TRUE REPRESEMTATION OF TRFORMAT 10
PROVIDED BY THE MATERIAL SUPPLIER AKD OUR TESTING LANORATORY, YMIS CERTIFIED MATERIAL TEST REPORY RELATES OWLY
TG THE [TEMS LISTED ON TYHIS DOCUMENT AND MAY NOT BE REPRODUCED BACEPT IN FULL.

HUCOR FASTEMER
A DIVISION OF NUCOR CORPORATION

w W et

JOHN M. FER®
QUALITY AYSURAHCE BUPERVISOR

RECHANIGAL FASTEMER
CERTIFICATE NO. AZLA 0139.01
EXPIRATION DATE 12/3L/715

Pape 1} of 1



NUCOR Seseioh o b e

Saint Jow. Indlana 46785
FASTENER DIVISION Wm:w-1m
TEST REPORY SERIALP FB4TE062
TEST REPORT ISSUE DATE 1O/14715
HANUFACTURE DATE 10707718

MAME OF LAD SAMPLER: GAWN LEAVITT, L&R TECHMICEAN

sressvsEvEveses swCERTIFIED HATERIAL TESYT REPORTVNwvasssivsvdarss

PART HO. LBT HO. DESCRIPTION
150130 36664194 L/2-13 X 5 /2 ASZE RVY HX
PLAIN ASTH F3128 TVI
S -CHEMISTRY HATERIAL GRADE -1O03EMR
HATERIAL REAT SECHEMISTRY COMPOSITION (WT% HEAT AHALYESIS) BY MAYEHLIAL SUFPLIER
HUHBER HUMBER ¢ M 4 5 51 RUCOR SYEEL - HEBRASKA
RHOSOZGT NF15102738 .56 .82 .58 .01s .28
. <HECHANICAL PROPENTIES IH ACTORDANCE WITH ASTH AS25-~14
SURFACE CORE PROOF LOAD TEHSILE STRENGTH
HARDHESS  HARDNESS 12100 LB% 19 GBEG-WEDGE
LR3ON) {RECY CLES) 4TRESS (PSD)

T2 29.4 PASS 19680 138689
MK 27.8 FASS L9540 1378449
Hes 28.0 PASS 19720 138971
M/A 27 .4
AVERAGE VALUES FRON TESTS

28.2 L9653 148501
FRODUCTION LOT SIZE LaB00 BCE
S-YIBUAL INSPECTION IN ACCORDANCE WITH ASTH A325-14 4 PES. SAMPLED LOT PASSED

HEAT TREATHENT - AUSTENIYIZED, Of{L OUENCHED & TEMRERED CHiN 880 DEG F2

--DIMENSIONS PER ASHE B18.2.6-2012

CHARACTERISTIC #SAMPLES TESYED HINTHUN MAXEHUN
Wwidth Across Corners 8 6.9%% }.001
Grio Lengpkth 8 2.48 2.47
Hond Halght B 0.508 B.311
Throads L] PASE PASS

ALL TESTS ARE [N ACCORDANCE WITH THE LATEST REVISIONS OF THE HETHODS PRESCRIBED IN THE APPLICABLE SAE AHWD ASTH
SPECLFICATIONS., THE SAMPLES TESTED CONFORW TO THE SPECIFICATIONS AS DESCRIBED/LISTED ABOVE AND WERE HAHUFAUTURED
PREE OF MERCURY CONTAMINATION. NO HEATS TO WMICH BESHUTH, SELENIUH, TELLURIUN, OR LEAD WAS INTENTIORALLY

ADDED HAVE SEEN USED YO PRODUCE THE BOLYS. )

THE STEEL WAS MELTED AND MAHUFACTURED INM THE U.5.4. AND THE PRODUCT WAS HANURACTURED AND TESTED IN THE U.5.A.
PRODYCT COMPLIES WITH DFARS 252.223-70164. WE CERTEFY THAT THIS DATA IS A TRUE REPRESENTATION OF INFORWATIGH
PROVIDED BY THE HATERIAL SUPPLIER AND GUR TESTING LABORATORY. THIS CERTIFLED MATERIAL TEST REPORT RELATES ONLY
Yo THE LYENS LESTED ON THIS DOCUMERT AND MAY WOY BE REPRODUCED EXCEPT IN FULL.

HULOR FASTENER
A BIVISION OF NUCUR CORPORATION

JOHN W. FERGUSON E

QUALLITY ASSURAMCE SUPERVISOR

MECHANICAL FASTENMEX
CERTIFICATE NG, AZLA DL39.01
EXPIRATION DATE L2/31/15

page 1 of 1



4 . -1 Canlvanizing ( ompany. tad
K-T #.0. Bax 36l - 5105 Easl 3™ Street
f'r Katy, Tews 77402
A 7 U AN )00 i _*%i A
el o hana e

January 2, 2013

Gulf Coast Fasieners
P.0O. Box 19331
Houston. Tx 77224

RE CERTIFICATE OF COMPLIANCE BLANKET CERTIFICATE

To Whom It May Concern.

We certify that our Hot Dip process meets the requirements of
ASTM A153, ciass C specifications.

Sincerely
(8 (e

Al Peck
President

APlom



INDIANA GALVANIZING, LLC

Hot-Dip Galvanizing
51702 Lovejoy Dr.
Middlebury IN, 46540
Phone: 574-822-9102 Fax: 574-822-9106

Customer

NUCOR FASTENER PO: 159520
6730 CR 60

saint Joe, IN 46785

Hot-Dip Galvanizing Certification

Indiana Galvanizing certifies that samples representing listed lot(s) have been tested and inspected as
required by applicable specifications. The results of this inspection and testing demonstrates that the
requirements for ASTM F2329, including the requirements ASTM A153 that are referenced within the
specification, have been met and have been galvanized in Middlebury, Indiana of the United States of
America.

Kettle Temperature (Must be between 815 and 850 Degrees Fahrenheit) 840

Mil Readings
Lot Number High Low Average Bin Tag Verification| Nut Test
3734858 3.00 2.30 2.70 X X
373494A 3.10 2.90 3.00 X
374318A 2.40 3,10 2.70 X X
374107A 2.70 - 230 2.40 X X
374109A 2.90 2,10 230 s X
373877A 2.90 2.30 2.50 X X

.__~_'_.»§¢ i A P =Y - ?;,: P

gl
A
Frmsal, Lo

Quality Manager or Assignee



